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VITAMIN PROTOCOL

Vitamin D3 - 50,000 IU daily for 5 days then 5000 IU daily

Vitamin C - 2000 mg daily twice daily for 5 days, then daily

Zinc - 75 mg daily with food

Quercetin - 500-1000mg (do not dose with Ivermectin)
Aspirin 325mg daily for 14 days (unless on blood thinner)
Pepcid AC - 20mg 1 daily for 14 days
Melatonin - 3-10mg nightly
B-Complex - once a day
Omega 3 Fish Oil - 4 grams daily
NAC - 600 mg daily
L-Arginine - 1000 MG

L-Lysine- 620 mg (optional)

Dosages may be altered based on Provider discretion



